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(N} (96) | () | (5 % m 4 3 3 4 4 22| 3|z2]|3|3|[3]3] 3
nesxoassxeas | 1 | 1853 | mecest | Fonieeazos | 7| aosc|4640| 27 U | Clisse|ea|so|si[eo| a1 |2=]oflo] 1| 1[==]ans
Pl1sa3| 171 | 86| 131 | 0| 2| 1 [20] 0| 1 2|1 |27
16,66 x 2436 x 6006 1 1853 | R2ss! FCUE98204 | T | 3066| 464.9| 27 U | L|1ss2[1e8|sm|1s1|e| 3] 1 ]2]0[|0]1 1] 28 1819
P 1,643 171 | 856 | 131 | &0 2 1 20 0 1 2 1 27
15,680 x 2438 x 6006 1 1,853 | R20351 FC11698205 | T | 3066 | 464.9| 27 U | L|1582 168 |80 151 | 60| 3| 1 (2| 0] 0|1 1] 29 11819
P |1,643] 171 | 856 | 131 | 50 2 1 20 0 1 2 1 27
16,688 % 2430 x 6006 1 1,853 | R203s! FC6oa206 | T 3066 4649 27 U | L1582l 1es|Brolist| 60| 3| 1|20 o]l 1] 29 [1819
P (1543 171 | 856|131 | 50| 2 | 1 2| 0| 1 2|1 |er
15,08 % 2438 x 6006 1 1,853 | RG5! FCNE0a207 | T 306.6] 4649| 27 U [ L1822 tes|sro|st|e0| 3] 1 2(0]o]1 1| 29 [1819
Pl1saaf 171 | 86| 13| s0| 2] 1 ]2 0] 1 211 |27
1688 % 2430 % 6005 1853 | R20351 FC11698301 T 3066|4649 27 U | L|rss2|ies|sol1si]eo| 3 1 2fo]] o]l 1| 20 [1.819
P 11,543 171 | 856 | 131 | 80 2 1 20 0 1 2 1 27
§ x 2438 % 600G 1 1853 | R20351 FCI1608302 | T | 3066 464.8| 27 U |L|isselies|snoflist]eo | a1 |2|0] o1 1| 29 |1819
Plisa3| 171 [ 86| 131 50| 2| 1 20| 0 1 2 |1 |2
15,66 x 2438 x (006G 1 16863 | R20351 FC1GIB303 ® | T | 306.6 | 4649 27 U | L|1582 168|870 |151 |60 [ 3 |1 (2] 0] 0] 1| 29 |1819
P (1543|171 [ 856|131 | 50| 2| 1 [20] 0 1 2 1| 27
T~ T Ton, M Middia, B:Boltom
nath:200mm (Reclangular), YP Mid @ 2 {0.2% off-set},§ (0.5% underload), U (Upper yield point), L (Lower yield point)
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Iy kalledd and fine grained sleel. Basic oxygen process and Vacuum degassing process were apphed. « This Mill Test Cerlificate is issued in accordance wilh EN 10204 Type 3.1
Sigrature
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WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACOORDANCE WITH THE ABOVE SPEQFICATION AND THE REQUIREMENTS . -
Chief Of Quality Assurance Team
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